

Environmental Certification Scheme

Carpet Names

180Z SDN WITH ECOSOFT, ALL OVER THE PLACE, DNA,
FREEFORM, GRADATION, PLATEAU, RANDOM

Licensee ABOVE LEFT D & A P/L

Licence Number 2001

Label Number 10254

Environmental Certification

Approved 9/12/2010

Level: 4

ACCS Contract Grading CEHD ****

ACCS Residential Grading REHD2 *****

Suitable for Stairs

Certificate printed 01 December 2011



Allan Firth



Allan Firth
Secretary ACCS



Administered by the Carpet Institute of Australia Limited ABN 11 006 829 303
PO Box 7172, St Kilda Road, Melbourne Victoria 8004 Tel: (03) 9804 5559 • Fax: (03) 9804 5560
Email: info@carpetoz.com.au • www.carpetinstitute.com.au

This certificate remains the property of the Carpet Institute of Australia Limited.

Carpet Details

Office No: 05141 Licence: 2001 Company: ABOVE LEFT D & A P/L

Label No: 10254

Registered Names:

180Z SDN WITH ECOSOF
ALL OVER THE PLACE
DNA
FREEFORM
GRADATION
PLATEAU
RANDOM

Details:

Awarded Res Grade:	REHD2	6*
Awarded Cont Grade:	CEHD	4*
Registered On:	23/11/2010	
First Registered:	23/11/2010	
Active:	Yes	
In Activated On:		
Manufacture Method:	Tufted	
Twist Set:	N/A	
Dyeing Method:	Melt Dyed	
#Colours/Designs	12	
Backing Type	Ecosoft	
Felted	N/A	
Spinning System:	BCF	
Insect Resist Agent:	N/A	
Master Product:		

Test Results:

Pile Mass g/m ² (oz/yd ²):	620	(18.3)
SPM g/m ² (oz/yd ²):	424	(12.5)
Stated Pile Height (mm)	4	
Minimum Pile Height (mm):	0	
Maximum Pile Height (mm):	0	
Dynamic Loading Loss (%):	12.1	
Static Loading Loss (%):	18.2	
Tex: (g/1000m):	R290	290
Meas Pile Thickness (mm):	3.3	
Machine Gauge (Tufts/dm):	39.4	
Meas Tufts Perp to selvedge:	40	
Meas Tufts Para to selvedge:	40.8	
Treated for Soiling resistance:	Yes	
Flourocarbon Treated:	Yes	
Stain Resist Chem Treated:	Yes	

Hexapod Scores:

	Text Chng	Wrst Angl	Col Chng:	Wrst Angl	Loss (mm)	Loss (%)
1500:	4	4	4.5	4.5	0.7	21.2
8000:	3.5	3.5	4	4	1.5	45.5

ACCS

Test:

	Contract	Resid	Max
SPM/PH Ratio:	13.6	16.0	16
Volume Density:	12.4	12.4	20
Tuft Density:	8.0	8.0	9
Dyn Load:	5.0	5.0	5
Static Load:	4.0	4.0	5
Soiling Prop:	11.3	13.3	16
Abrasion Res:	10.0	10.0	10

SubTotal: 64.3 68.7 81

Panel Assess: 14.0 14.0 19

Total: 78.3 82.7 100

Calc Residential Grading: REHD2 6*

Calc Contract Grading: CHD 3*

Quality Assurance Test:

QA Test Date:

Cut Pile (%): 0

Loop Pile (%): 100

Panel Assessment Contract: 14

Panel Assessment Residential: 14

Stairs: Tile:

Fibre: NBA:28 NBB:72

Calculations:

Pile Height (mm):	4.5	
Tuft Density (per dm ²):	1632.0	
GSPM (g/M ²):	415.0	
GSPM (abrasive) (g/M ²):	275.0	
Soiling propensity:	11.3	+ 2

OAF Values

OAF:	3.9		
Calc Density +-5%:	0.1221	0.1285	0.1349
Base Fibre:	NYLON		
Benchmarks:	RHD1: 0	RHD2: 3.5	
	REHD1: 3.5	REHD2: 3.5	

Env: <input checked="" type="checkbox"/>	Level: 4
Calc: B/M P/F	
ACC: 3.3 3 PASS	
THR: 25.7 15 PASS	
VOC: <input checked="" type="checkbox"/>	145

Notes: 23/11/2010 Submitted by R Pascoe. 24/11/2010 (VOC #145 100% SOLUTION DYED NYLON LOOP BCF) Panel awarded REHD2(S) 6*, CEHD(S) 4* and ECS Level 1 (having confirmed Code of Practice). Before certificate issued - Multiple names were confirmed. 8/12/2010 Documentation had been received for ECS 3. ECS 3 Approved. 1/12/11 Panel awarded ECS Level 4.